
 

Crystal Beach (Fort Erie) Wastewater 
Treatment Plant  

Annual Performance Report – 
Treatment and Collection 

Reporting Year: 2023 
 

 



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Table of Contents  Page 2 of 29 

Table of Contents: 
Crystal Beach Wastewater Treatment Plant Annual Performance Report (CB-T) 

Table of Contents: .................................................................................................................. 2 
List of Tables: ......................................................................................................................... 3 
List of Figures: ....................................................................................................................... 3 
[...]
Abnormal Discharges ........................................................................................................... 20 

CB-T-9 Summary of Efforts to Achieve Conformance with F-5-1 and/or F-5-5 ........................ 20 
Summary of Efforts – Procedure F-5-1 – Secondary Treatment Equivalent ........................ 20 
Summary of Efforts – Procedure F-5-1 – Sewage Bypass/Overflow from Nominally 
Separated System ............................................................................................................... 21 
Industrial Waste ................................................................................................................... 21 
Summary of Efforts – Procedure F-5-5 ................................................................................ 21 
Planned Capital Upgrades ................................................................................................... 25 

  



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Table of Contents  Page 3 of 29 

List of Tables: 
Table CB-T-1: Table of Crystal Beach WWTP 2023 Treated Flows .......................................... 7 
Table CB-T-2: Evaluation of Final Effluent sample results to ECA objectives and compliance 
limits ........................................................................................................................................ 10 
Table CB-T-3: Table of sampling schedule deviations ............................................................ 11 
Table CB-T-4:  Annual Summary of Plant Flows, Influent and Effluent Sampling and Monitoring 
Results ..................................................................................................................................... 12 
Table CB-T-5: Summary of Flow Meter Calibration ................................................................. 15 
Table CB-T-6: Summary of Calibration/Verification of Effluent Monitoring Equipment ............ 16 
Table CB-T-7:  Summary of Sludge Removed from Site ......................................................... 17 
Table CB-T-8:  Summary of Monthly Average Sludge Results ................................................ 18 
Table CB-T-9: Summary of spills occurring at the Crystal Beach WWTP during the reporting 
year ......................................................................................................................................... 20 
 
List of Figures: 
Figure CB-T-1: Graph displaying the Monthly Average Daily Flow Rate in MLD ....................... 8 
Figure CB-T-2:  Figure of monthly plant loadings to the Crystal Beach WWTP for Total 
Biochemical Oxygen Demand (TBOD), Total Suspended Solids (TSS), Total Kjeldahl Nitrogen 
(TKN) and Total Phosphorus (TP), in kg/d, for the period 2021 to 2023. ................................... 9 
 
  



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Table of Contents  Page 4 of 29 

Crystal Beach Wastewater Collection System Annual Performance Report (CB-C) 
List of Tables .......................................................................................................................... 4 
List of Figures ........................................................................................................................ 4 

CB-C-1 Overview of the Crystal Beach WWTP Collection System .......................................... 22 
CB-C-2 Summary and Interpretation of Collection System Monitoring Data ............................ 23 

Sanitary Sewer Closed-Circuit Television Inspection Program ............................................ 23 
Flow Monitoring .................................................................................................................... 24 

CB-C-3 Summary of Operating Issues Encountered and Corrective Actions Taken ............... 24 
Pump Stations and Forcemains ........................................................................................... 24 
Gravity Trunk Sewers .......................................................................................................... 24 

CB-C-4 Summary of Major Maintenance, Capital Projects and Pre-Authorized Alterations .... 24 
Summary of Maintenance Carried out on Major Equipment ................................................ 24 
Summary of Pre-Authorized Alterations Undertaken ........................................................... 25 

CB-C-5 Summary of Calibration Activities ............................................................................... 25 
CB-C-6 Summary of Complaints ............................................................................................. 26 
CB-C-7 Summary of Collection System Overflows and Spills ................................................. 26 

Collection System Overflows ............................................................................................... 26 
Collection System Spills ....................................................................................................... 26 

CB-C-8 Summary of Efforts to Reduce WWTP Bypasses/Overflows and Collection System 
Overflows ................................................................................................................................. 29 

Projects Undertaken to Reduce Bypasses or Overflows ...................................................... 29 
Public Reporting of Bypasses and Overflows ...................................................................... 29 

 
List of Tables 
Table CB-C-1- CCTV Program Summary ................................................................................ 24 
Table CB-C-2:  Annual Summary of Collection System Flow Meter Calibrations .................... 25 
Table CB-C-3: Summary of Spills Occurring in the Crystal Beach Collection System ............. 27 
Table CB-C-4: Collection System Overflow Event Details ....................................................... 28 
 
List of Figures 
Figure CB-C-1: Map of Crystal Beach WWTP Collection System ........................................... 22 
 



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Treatment (CB-T)  Page 5 of 29 

CB-T-1 Wastewater Treatment Process Description 
The Crystal Beach (Fort Erie) Wastewater Treatment Plant (WWTP) is located at 500 
Ridgeway Road in the Town of Fort Erie. This facility provides wastewater treatment to areas 
of Fort Erie. The Crystal Beach WWTP is a class III modified extended air treatment facility. 
This facility has a rated capacity of 9,100 m3/d and is designed to treat flows up to 27,300 
m3/d. Flows more than 27,300 m3/d overflow upstream of the WWTP and are discharged to 
Lake Erie. 

The Crystal Beach WWTP operates under the following MECP approvals: 

Environmental Compliance Approval (Sewage): 7162-8G5GVU, Issued June 9, 2011 
Environmental Compliance Approval (Air): 8-2101-90-007, Issued May 24, 2011 

The Crystal Beach WWTP uses the following processes to treat wastewater: 

• Screening 
• Raw Influent Pumping 
• Grit Removal 
• Phosphorus Removal 
• Secondary Treatment 
• Disinfection (Chlorination/Dechlorination) 
• Solids Handling – sludge digestion, storage and transportation 

Screening: Mechanically cleaned screens remove rags and large debris that could damage 
pumps and process equipment downstream. Screenings are collected and sent for disposal in 
landfill.  

Raw Influent Pumping:  After screening, wastewater from the collection system enters a wet 
well, equipped with raw sewage pumps. The wet well provides a low point for the collection 
system to discharge to while the raw sewage pumps lift the wastewater to allow the remainder 
of the treatment process to occur by gravity.  

Grit Removal: Grit vortex tanks each equipped with a mixer separate heavy suspended 
materials such as sand and gravel (grit) from lighter organic particles that are kept in 
suspension and pass through the tanks with the wastewater for further treatment. The grit is 
collected, dewatered and sent for disposal at landfill. 

Phosphorus Removal: A coagulant, ferric chloride, is added to the treatment process to aid in 
phosphorus and suspended solids removal. 

Secondary Treatment: 

Aeration Tank: Aeration tanks are used to remove dissolved solids, nutrients and suspended 
organics. Diffused air is bubbled throughout the wastewater to encourage microorganisms (or 



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Treatment (CB-T)  Page 6 of 29 

“bugs”) to consume material in the wastewater. The mixture of wastewater and 
microorganisms is known as mixed liquor and moves on to secondary clarification. 

Secondary Clarifiers: Secondary clarifiers receive effluent from the aeration tanks in the form 
of mixed liquor. The flow of wastewater is slowed allowing solids to settle quickly leaving a 
clear clarified effluent on top. The clarified effluent water flows over a weir and onto further 
treatment. The solids settled at the bottom of the clarifier is a mixture of microorganisms and 
settled solids and is called activated sludge. Activated sludge is pumped back to the front of 
the aeration tanks to ensure a large healthy microbial population exists for continuous 
treatment. Excess activated sludge is removed from the process or ‘wasted’ and is pumped to 
the solids handling treatment process. 

Disinfection (chlorination/dechlorination): 

Chlorine in the form of liquid sodium hypochlorite is added into the effluent stream for 
pathogen control from April 1 to October 31 each year. Adequate contact time is provided by 
the chlorine contact chambers. As chlorine can be toxic to aquatic species, disinfected effluent 
is dechlorinated with a sodium bisulphite solution before being discharged to Lake Erie. 

Solids Handling 

Waste Activated Sludge Thickening: Waste activated sludge from the secondary treatment 
process is mixed with a polymer solution and sent to a gravity belt thickener where the polymer 
acts to bring solids together while water is removed and sent back to the liquid treatment 
process, producing a thickened sludge. 

Anaerobic Digestion:  Thickened sludge is pumped to the primary anaerobic digester for 
thickening and digestion. Anaerobic digestion allows a further breakdown of pollutants and 
pathogens in the collected sludge. The digested sludge is stored in onsite storage tanks until it 
is transported from site for further treatment or beneficial reuse such as land application or 
dewatering at the Garner Road Biosolids Facility. 

  



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Treatment (CB-T)  Page 7 of 29 

CB-T-2 Review of Plant Flows, Influent Sampling and 
Monitoring 
Review of 2023 Plant Flows 

Table CB-T-1 below outlines the volume of sewage treated at the Crystal Beach WWTP during 
the reporting year. 

Table CB-T-1: Table of Crystal Beach WWTP 2023 Treated Flows 

Flow Statistic Value 
Design Average Daily Flow (ML/d) 9.100 
Design Peak Flow Rate - Dry Weather (ML/d) 27.300 
Total Volume Processed (ML) 1,979.240 
Annual Average Daily Flow (MLD) 5.423 
% Annual Average Daily Flow Utilization 60% 
% Increase/Decrease over prior year 2% 

 
Reviewing the treated flows in 2023, it was observed that, on average, the plant is utilizing 
60% of its design Average Daily Flow capacity. This indicates that the facility has the hydraulic 
capacity to meet the needs of the collection system with room for additional flows that may be 
added from future development. Where the average becomes greater than 80%, plant 
expansion should be considered. 

Daily flows to the plant were reviewed. In 2023, there were 22 instances where the flow to the 
plant was greater than the design Average Daily Flow, amounting to approximately 6% of the 
year. These instances occurred during times of wet weather or heavy snow melt suggesting 
increased flows are occurring due to Inflow and Infiltration. 

A review of the monthly average daily flow rate for the prior 10-year period was completed. 
This can be observed below in Figure CB-T-1 below. No trends were observed indicating that 
the average daily flow at the plant is increasing or decreasing. Spikes during typical wet 
weather seasons further support increased flows are occurring due to Inflow and Infiltration. 

 



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Treatment (CB-T)  Page 8 of 29 

 

Figure CB-T-1: Graph displaying the Monthly Average Daily Flow Rate in MLD 

Review of Influent Sampling and Monitoring Activities 

In 2023, 105 samples of influent were collected and tested. An annual summary of influent 
sampling can be observed in Table CB-T-4.  

Although the volume of sewage is an important consideration for the effective operation of a 
wastewater treatment plant, another important factor to monitor is plant loading. Plant loading 
displays if the strength of the sewage received at the plant is getting stronger or weaker. 
Stronger sewage may impact the amount of sewage the plant can treat effectively. 

Plant loading is calculated by measuring the average strength of a pollutant per liter of influent 
sewage and multiplying it by the average volume of sewage received. This is generally 
displayed as kilograms of pollutant per day or kg/d. Below in Figure CB-T-2, is a graph 
depicting four commonly monitored pollutant loadings to the plant for the period of 2021-2023. 



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Treatment (CB-T)  Page 9 of 29 

 

Figure CB-T-2:  Figure of monthly plant loadings to the Crystal Beach WWTP for Total 
Biochemical Oxygen Demand (TBOD), Total Suspended Solids (TSS), Total Kjeldahl Nitrogen 
(TKN) and Total Phosphorus (TP), in kg/d, for the period 2021 to 2023. 

Reviewing the calculated loadings for TBOD, TSS, TKN and TP for the past 3 years shows no 
observable trend indicating a change to the sewage strength being received at the site. 

Review of Final Effluent Sampling and Monitoring Activities 

In 2023, there were 105 samples of final effluent collected and tested. Individual as well as 
monthly average results are reviewed and compared to the objective and compliance limits 
stated in the facility ECA. Table CB-T-2 below summarizes the number of monthly objective 
and compliance limit exceedances at the Crystal Beach WWTP in the reporting year.  



Niagara Region – Crystal Beach (Fort Erie) Wastewater System 
2023 Annual Performance and Summary Report - Treatment 

Section: Crystal Beach – Treatment (CB-T)  Page 10 of 29 

Table CB-T-2: Evaluation of Final Effluent sample results to ECA objectives and compliance 
limits 

Pollutant ECA Monthly 
Concentration 

Objective  

ECA Monthly 
Concentration 

Limit 

Number of 
Objective 

Concentration 
Exceedances 

Number of 
Monthly Limit 
Concentration 
Exceedances 

Monthly 
Loading 

Limit 

Number 
of Annual 
Loading  

Limit 
Exceeded 

Carbonaceous 
Biochemical 

Oxygen 
Demand 
(CBOD)  

15 mg/L 25 mg/L 0 0 228 kg/d 0 

Total 
Suspended 

Solids (TSS) 

15 mg/L 25 mg/L 4 0 228 kg/d 0 

Total 
Phosphorus 

(TP) 

1.0 mg/L 1.0 mg/L 0 0 9.1 kg/d 0 

Total Residual 
Chlorine 
(TRC)1 

 0.50 mg/L - 0 - - - 

E-Coli 
(geomean)1 

200 MPN/100 
mL 

200 MPN/100 
mL 

0 0 - - 

There were no final effluent compliance limit exceedances in 2023. 

There were four (4) monthly objective exceedances of TSS in 2023 that occurred in January, 
April, November and December. Exceedances in January and April were related to wet 